Australian Water Recycling - 'm;
Centre of Excellence Yy

Managed Aquifer Recharge and
RecyclingOptions: Understanding clogging
processes and water quality impacts

A report of a study funded by the
Australian Water Recycling Centre of Excellence

E.B. Bekele, M.J. Donn, K.E. Barry, J.L. Vanderzalm, A.H. Kaksonen, G.J. Puzon, J. Wylie, K.
_Miotlinski, K. Cahill, T. Walsh, M. Morgan, D. McFarlane and P.J. Dillon. April 2015

¥ b g F
r__._ré = “"‘" "" WWWW“ — #-ﬂm %w il ‘."Aﬂ"',’ _"’,./,;d

Kma[’l T - | s v i f
-'1 ar '_.#a % ¥




Managed Aquifer Recharge and Recycling Options
(MARRO)

Project Leader

Joanne Vanderzalm

CSIRO Land and Water

PMB2

Waite Road

Urrbrae SA 5064 AUSTRALIA

Telephone: +61 8303 8505 Joanne.Vanderzalm@csiro.au
[...]
impact of clogging and the fate of nutrients and organic carbon in two water recycling MAR schemes
employing novel infiltration techniques. The first of these MAR schemes used buried galleries at
Floreat in Perth (section 2). Their closed nature may improve safety and acceptance in an urban
setting while also excluding sunlight to inhibit algal growth. This requires higher quality water to be
used because access for maintenance is harder than for open basins. The second scheme used soil
aquifer treatment (SAT) (section 3), where open basins are operated intermittently to prevent
mosquito breeding and with the intent to reduce nitrogen accessions to groundwater at Alice Springs.
Each project has wide applicability across Australia. Floreat and Alice Springs are national
demonstration projects for recycling via unconfined aquifers for non-potable uses, generally the
cheapest form of recycling and hence rapid uptake is expected once proven and documented.

A companion report, Economics and experiences of managed aquifer recharge (MAR) with recycled
water in Australia (Vanderzalm et al. 2015), presents a national compilation of MAR experience in
water recycling, including lessons learnt through experience and evaluation of economic feasibility.
This research was undertaken within a three year Australian Water Recycling Centre of Excellence
research project on ‘Raising the national value of water recycling by overcoming impediments to
managed aquifer recharge’.



Floreat Infiltration Galleries

This body of work was to investigate the ability of sandy soils located on the Swan Coastal Plain to
transmit and modify infiltrated recycled water derived from treated sewage. This follows on from
previous field trials of infiltration galleries at the Floreat Infiltration Galleries (FIG) located on the
CSIRO site in Western Australia. The FIG site was previously run at a low wastewater application rate
of 1 m/d. Testing at a higher rate (between 2.9 and 3.8 m/d; 3.5 m/d on average) in the Atlantis®
gallery over a two month period produced rising water levels in the central discharge chamber, which
may have been indicative of clogging. Computer modelling indicated that groundwater levels may be
raised in the vicinity of hydraulically connected wetlands if rates of 3 to 5 m/d were able to be
maintained over long periods. The soils were known to be able to infiltrate very high rates of
stormwater in retention basins and soak wells below roof downpipes over short periods but whether
this was sustainable using water with higher suspended solids and nutrient loadings and over longer
periods was to be assessed. The aim of this study was to understand the impacts of operating at
higher infiltration rates (3.5 to 5.0 m/d) including clogging and nitrogen cycling associated with
differing water qualities, such as unfiltered and filtered secondary treated wastewater.

Site description

The study was conducted at an experimental field site at the CSIRO Centre for Environment and Life
Sciences in Floreat, Perth, Western Australia where there was an existing supply pipe and
infrastructure for secondary treated wastewater. The site was located in a 31 m thick unconfined
superficial aquifer underlain by a regional aquitard. The upper 7 m of calcareous sand, referred to as
the Spearwood Sand grades into carbonate-cemented sand and limestone (Tamala Limestone). The
calcareous sand is typical of unconfined aquifers on the western part of the Swan Coastal Plain and
Perth Basin of Western Australia (Figure 1).

The site is characterised by a semi-arid climate with an annual average rainfall of 641 mm and an
annual average pan evaporation of 1916 mm over the past decade (Figure 2, Station: 9151 SUBIACO
TREATMENT PLANT, Lat: -31.96, Long: 115.70, elevation: 20m).



LEGEND

R = Ridge Hill Shelf
P =Pinjarra Plain N\ b4 N
B = Bassendean Dunes
S = Spearwood Dunes

Q = Quindalup Dunes

Kilometers
0 10 20
[ T

CSIRO Infiltration
Galleries site

INDIAN
OCEAN

Figure 1 Location map showing the geomorphology and soils of the Swan Coastal Plain (after McArthur
and Bettenay, 1974) and the CSIRO Infiltration site in Floreat, Western Australia.



70 A —— Evaporation

----- Rainfall

60 -

50 -

40 +

Rainfall and Evaporation (mm)

20

L L T

Jan-08 Jul-08 Jan-09 Jul-09 Jan-10 Jul-10 Jan-11 Jul-11 Jan-12 Jul-12 Jan-13 Jul-13 Jan-14

S —

Figure 2 Daily rainfall and evaporation at the Subiaco STP (Source: SILO patched point data courtesy of
the Queensland Department of Environment and Resource Management and the Australian Bureau of
Meteorology).

Sequence of development

Previous experience from operating infiltration galleries was obtained during the Floreat Infiltration
Galleries trial, which operated for 39 months, beginning in October 2005 (Bekele et al. 2011; 2013).
Figure 3 shows the location of the new infiltration gallery relative to the former, now defunct, pair of
infiltration galleries located 10 m to the south. It was not feasible to re-use the older galleries as they
had not been maintained since 2009 and would require costly repairs. Moreover, the pair of older
galleries was not designed to rigorously monitor clogging and the soil had been impacted by the
previous trial. Thus, a new gallery was purpose-built for the present study and the existing supply pipe
and infrastructure for controlling the inflow of secondary treated wastewater were reused.

A brief review of the major features of the previous MAR ftrial is provided herein to explain how and
why the current project was conceived: The pair of infiltration galleries at the site, each with
dimensions of 25 m x 1 m x 0.5 m (L x W x H), received secondary treated wastewater via a central
discharge chamber and were buried below 0.5 m of sand. In the east gallery, the wastewater flowed
laterally out through short (<1 m) slotted sections of PVC pipe on either side into Atlantis Flo-Tank®
modules (Atlantis gallery), whilst the west gallery contained gravel with a slotted PVC pipe that
extended the length of the trench to discharge wastewater (Bekele et al. 2013). Midway through the
experiment, the west gallery clogged due to grass roots and the gallery was replaced with Atlantis
Flo-Tank® modules in the same configuration as the east gallery. Water level measurements were
made only at the central water entry location within each gallery, and given the low infiltration rate and
highly permeable sands, the recycled water almost certainly was not evenly distributed throughout the
galleries as it infiltrated. Nominally 1 m/d of infiltration through the base of the gallery was maintained
over a period of up to 3 years. Testing at a higher rate (between 2.9 and 3.8 m/d; 3.5 m/d on average)
in the Atlantis® gallery over a two month period produced rising water levels in the central discharge
chamber, which may have been indicative of clogging.



New North FLBGRND 1
infittration .
galery 1
MB2 , MB1
» 50mM '” =
((5_ roundwater flow
BH
BH16 pH13 1
05 B ?,ﬂ FLBGRND 2

BH15 BH11 BH

Defunct infiitration
qalleries

50m

Figure 3 The Floreat MAR site showing the location of the new infiltration gallery, the former (defunct)
galleries from a previous study, and monitoring wells that were sampled and used to infer the direction
of groundwater flow. There were not enough bores between MB1 and FLGRND1 to delineate groundwater
flow paths between these bores; however, groundwater flow to the west was determined at the MAR site
using the bores labelled MB and BH.

Regarding the chemistry and water quality transformations at the previous MAR trial, the following
results were obtained (Bekele et al. 2011): Reductions of 30% for phosphorus and 51% for total
organic carbon were achieved by passage of recycled water through up to 10 m of unsaturated
thickness at an infiltration rate of 1 m/d. Aerobic recycled water and aerobic conditions in the vadose
zone were not conducive for denitrification (total N in recycled water remained unchanged despite
passage through the vadose zone). Nitrification occurred in the vadose zone with nitrate produced by
the oxidation of ammonia and organic nitrogen.

The new MAR project was conceived by CSIRO in 2011 in response to a proposal developed several
years prior to replenish the Superficial Aquifer to provide ecological benefits to Perry Lakes, a flow-
through wetland located 500 m north of the Floreat MAR trial (McFarlane et al. 2009). Perry Lakes
has experienced declining lake levels since 1965 due to the drying climate and increased
groundwater abstraction from bores in the vicinity. An alignment of infiliration galleries adjacent to
Perry Lakes, covering an infiltration area of 1,300 m? was proposed. The thickness of the vadose
zone beneath the proposed infiltration galleries varied between 1.5 and 9 m. The results from
preliminary steady-state modelling by CSIRO suggested an infiltration rate of 4 m/d would raise
groundwater levels under Perry Lakes by 1 m compared with current levels (McFarlane et al. 2009).
The consulting services of GHD were engaged by the proponents to develop a concept design.
According to the GHD study, which used a transient groundwater flow model to predict flow paths and
water level changes, 1.2 m/d of infiltration through the base of the galleries covering a total infiltration
area of 2,500 m? would restore the periodic presence of water in Perry Lakes (GHD, 2011); however,
this rate was adjusted to account for the operational efficiency of resting galleries to enhance aerobic
conditions and a safety margin, hence a design flow rate of 5 ML/d, equivalent to an infiltration rate of
2 m/d through the base of the gallery was given in their final recommendation (GHD, 2011).

Whilst the proposal was withdrawn due to inability to reach agreement between the local council and
the Water Corporation about funding the supply of wastewater and/or maintenance costs (Thomas
and Bennett, 2010), the proponents and the study by GHD identified a need for more research on the
frequency and severity of clogging as it affects estimates of ongoing maintenance costs. The
experimental plan as executed for the Floreat infiltration gallery site is provided in Appendix 1.
Modifications and improvements to the design were made in response to discussions with the
contractor, CHS Engineering. Appendix 2 documents the installation of the infiltration gallery in
October 2013.



MAR system configuration

The source water was from a secondary clarifier at the Subiaco Wastewater Treatment Plant
(WWTP), which then passed through a skid-mounted filtration system. Details of the Amiad® multi-
media filtration system at the treatment plant are in Bekele et al. (2013). Additional pre-treatment
occurred at the field site using an in-line ARKAL® disc filter (2" Dual).

The Subiaco WWTP is designed to treat up to 61.4 ML/d and services a population of 350,000 (Water
Corporation 2009). The treatment train involves screening of large materials at the inlet to the plant;
primary sedimentation treatment which removes 90% of the remaining solids; advanced secondary
treatment processes incorporate a conventional activated sludge process with biological nutrient
removal (Water Corporation 2009). The majority of the final wastewater is currently pumped to the
Swanbourne Ocean Outlet 1 km offshore. A small quantity of secondary treated wastewater
undergoes further treatment (filtration and chlorination) and is diverted for reuse to irrigate a nearby
sporting oval.

The composition of the unfiltered secondary treated wastewater is shown in Table 1 (data courtesy of
WA Water Corporation). No water quality parameters were available for the filtered secondary treated
wastewater produced at the Subiaco WWTP. According to the environmental licence to operate the
Subiaco WWTP no additional water quality sampling is required for the ‘emissions to land’ beyond
that of the unfiltered secondary treated wastewater (DER, 2014).

Table 1 Subiaco secondary treated wastewater water quality (Jan 2009 to Feb 2012). All parameters in
mg/L except pH (-) and EC (mS/m) and are based on weekly measurements.

No. of Mean Standgrd Median Minimum Maximum

samples deviation
pH 163 7.3 02 7.3 6.8 8.0
Electrical
Conductivity 163 126 13 127 92 176
(EC)
Total Dissolved
Solids (TDS) 163 751 124 748 331 1104
Total
Suspended 163 23 22 152 <1 138
Solids (TSS)
Biological
Oxygen 152 84 5.9 6.2 2.2 39
Demand (BOD)
Filtered BOD 150 2.4 1.5 1.9 0.1 10
Ammonium
(NH4*-N) 163 1.8 1.7 1.2 <0.01 114
Nitrate
(NOz-N) 162 7.9 1.5 7.8 44 16.5
Nitrite 163 0.76 0.42 0.68 <0.01 2.22
(NOz-N) . . . . .
Total TKN 160 5.0 2.8 4.2 0.5 14.8
Total nitrogen
(TN) 162 14 3.1 13 79 24
Total
phosphorus 163 7.4 1.6 7.4 1.8 11
(TP)

@ Note: daily measurements of TSS were also taken, this dataset shows greater variability and a higher median
TSS =20 mg/L (range 0.8 to 280 mg/L) than the weekly measurement sampled at the same time as the
other parameters above. Source: WA Water Corporation



The hydrogeology of the site was previously characterised from core and well logs (Bekele et al.
2013). The study site is in Spearwood Sand which is derived from the in-situ weathering of the
Tamala Limestone (Tapsell et al. 2003). The soil mineralogy is dominated by quartz (>88.5%) with the
remainder feldspar minerals (microcline and plagioclase) (Bekele et al. 2011) and minor quantities of
aluminium and iron oxyhydroxides and halloysite clay that forms coatings on the sand grains.
Generally goethite gives these sands a yellow colour (Bastian 1996; Bekele et al. 2011). Particle size
analysis at the FIG site indicates that sand size fractions dominate with 63-66% medium sand (0.18-
0.50 mm), 14-21% fine sand (0.063-0.18 mm) and 14-20% coarse sand (0.5-1.0 mm) (Rimmler et al.
2005). Bulk density at 1.0 m BGL was 1.6 g/cm?® which corresponds to a porosity of 40%.

Recharge targeted the 31 m-thick unconfined Superficial Aquifer comprised of the Spearwood Sand
and Tamala Limestone, which is underlain by a regional aquitard. The upper 7 m of Spearwood Sand
grades into carbonate-cemented sand and limestone. The sediments excavated during installation of
the gallery trench to a depth of 1 m consisted of fairly undisturbed and relatively uniform sand.
Regional groundwater flowed from east to west, approximately perpendicular to the north-south
orientation of the infiltration gallery with a gradient of 0.1% based on watertable measurements
(Figure 3). The depth to groundwater varies seasonally between 10 and 11 m below ground.

Recovery of groundwater could be used as a non-potable water supply, but further approval by the
Department of Water, Department of Health and the Department of Environmental Conservation/EPA
would need to be sought as the site was only allowed to operate for the duration of the study in a
research capacity with no intended beneficial uses of the infiltrated recycled water.

Methods

Soil column infiltration experiments

Soil column experiments were undertaken to evaluate the feasibility of achieving the target infiltration
rate of approximately 5 m/d.

Soil characterisation

A bulk soil sample was collected from a depth of 1.0 to 1.1 m below ground level (m BGL) which
corresponds to the typical infiltration gallery depth used previously at Floreat (Bekele et al. 2011) and
proposed elsewhere (McFarlane et al. 2009). The soil was air-dried, mixed and sieved to <2 mm to
ensure a consistent source of soil for use in column experiments.

Intact soil cores (10 cm diameter x 15 cm depth) were also collected from 1.0 m BGL to measure the
saturated hydraulic conductivity (Ksat) of the soil. A 5 cm layer of soil was removed from the top of the
soil cores to create space for a constant water head to be applied. A synthetic wastewater solution
was used to determine the saturated hydraulic conductivity. This solution had a similar major cation
composition and ionic strength (0.7 mM Ca?*, 0.5 mM Mg?*, 0.6 mM K*, 8.3 mM Na* and 11.3 mM CI)
to the secondary treated wastewater produced at the Subiaco WWTP. This solution contained no
suspended solids as they would adversely affect the Ksat measurements. The reason for using the